
Shaw Environmental & Infrastructure Engineering of New York, P.C. 

13 British American Boulevard 

hw. Latham, NY 121 10 -1405 
518.783.1 996 

Fax 51 8.783.8397 
Shaw Environmental, Inc 

DOWNGRADIENT TREATMENT SYSTEM PROJECT 
FINAL ENGINEERING DESIGN REPORT 

National Heatset Printing Site 
Babylon, New York 

Site No. 1-52-140 

January 20,2005 IU-L ; 

Prepared for: 

New York State Department of Environmental Conservation 
625 Broadway 

Albany, New York 12233-7015 

Prepared by: 

Shaw Environmental & Infrastructure Engineering of New York P.C 
13 British American Boulevard 
Latham, New York 121 10-1405 

N;1802901 NHSlresponse to comment letterlfinal documenWfinal design reporl 



Downgradient Treabnent System Project . Final Design Report ii 
[...]
The activated carbon selectively adsorbs organics from the liquid phase by a surface attraction 
phenomenon (Van der Walls theory) in which organic molecules are attracted to the internal 
micropores of the carbon granules. The adsorption rate is controlled by the molecular attraction 
between the adsorbate and adsorbent, the molecular weight of the adsorbate, and the surface 
area of the carbon. Appendix E, Tab 3 provides the supporting information and calculations 
that demonstrates the viability of utilizing GAC to remove the site-related contaminants 
(adsorbate). 

N;/B02901NHS/response to comment letterlfinal documentlfinal design report 



Downgradient Treatment System Project - Final Design Report 29 

b 
National Heatset Printing, Babylon, New York September 7,2004 

GAC units operate in series or in parallel configurations. Operating the units in series is 
generally the most cost effective configuration and produces the lowest effluent concentrations 
compared to a parallel configuration. Once the GAC surface is equilibrated with the dissolved 
influent contamination concentrations, the carbon is considered "spent" and must be replaced or 
regenerated. Off-site regeneration is the preferred method. The time to reach "breakthrough" 
is a function of the adsorptive capacity of the carbon and influent concentration. Pretreatment 
steps such as air stripping can greatly enhance the carbon's life and reduce the need for 
frequent carbon replacement. This technology is retained as a polishing treatment for the 
primary VOC treatment, air stripping. 

Oxidation - Ultraviolet Liaht/Peroxide Svstem 
An ultraviolet lightlperoxide system uses hydrogen peroxide to oxidize the contaminants with 
ultraviolet light acting as the catalyst. The UV light converts the hydrogen peroxide into hydroxyl 
radicals, which are a strong oxidant. The hydroxyl radical then oxidizes the VOC contaminants 
into inert compounds. Rrocess variables include UV energy dose, hydrogen peroxide dose, pH 
level, temperature, and mixing efficiency. Bench-scale studies are generally required to 
estimate these quantities and the size of the reactor. 

w In this process, water is pumped through a heat exchanger that regulates the inlet temperature. 
Hydrogen peroxide is injected into the line as the water enters the reactor, which is equipped 
with UV light lamps. As the water passes through the reactor, the contaminants are destroyed 
and the effluent is discharged. The operational costs associated with a UVIperoxide system are 
high due to the great amount of energy required to operate the system. Metals are also 
damaging to the system, therefore, significant metals pretreatment would be required. In 
addition, suspended solids limit the effectiveness of the UV lamps over time by coating them. 
Due to these reasons, this unit operation is not retained. 

Off-Gas Treatment 

Carbon Adsor~tion 
Carbon adsorption is one of the most commonly used and cost effective off-gas treatments for 
the reduction of VOC emissions, with granular activated carbon the most widely used form of 
carbon. As with the liquid phase carbon adsorption system, the physical principal behind the 
carbon adsorption is the Van der Walls attractive potential between the adsorbate and the 
adsorbent. Again, as with the liquid phase system, the adsorption rate is controlled by the 
molewlar attraction between the adsorbate and adsorbent, the molecular weight of the 
adsorbate, and the surface area of the carbon. For gas phase carbon adsorption, contaminants 
must have a molecular weight between 50 to 200 grams per gram-mole for efficient adsorption. 
Generally, if the influent gas stream concentration of total VOCs is more than 1,000 parts per 

N;l802901NHS/response to comment letterlfinal dccurnentlfinal design report 



Downgradient Treatment System Project - Final Design Report 30 * National Heatset Printing. Babylon, New York September 7, 2004 

million volume (ppmv) then other thermal or catalytic oxidation systems may be more cost 
effective. 

GAC units typically operate either in series or in parallel configurations. Operating the units in 
series is generally the most cost effective configuration and produces the lowest effluent 
concentrations compared to a parallel configuration. Once the micropores are saturated, the 
carbon is considered "spent" and must be replaced or regenerated. Off-site regeneration is the 
preferred method. The time to reach 'breakthrough" is a function of the adsorptive capacity of 
the carbon and influent concentration. 

The carbon technology is retained for VOC emission control. 

Catalvtic Oxidation 
Catalytic oxidation, also known as catalytic incineration, is a commonly applied combustion 
technology for controlling VOC ernikions from waste streams. In catalytic oxidation a 
contaminant laden waste stream is heated with auxiliary fuel to between 600 and 900" F. The 
waste gas is then passed across a catalyst where the VOC contamination reacts with oxygen to 
form carbon dioxide, water, and hydrochloric acid. The effluent gas is then passed through a 

w heat exchanger and hydrogen chloride scrubber to reduce the gas temperature and remove 
hydrochloric acid prior to discharge. This option is a cost effective and efficient method for 
treating high VOC concentration streams. This technique has been eliminated during the Final 
design phase. 

6.2 Summary and Selection of Chosen Groundwater Treatment Process Options 

Based on the review and evaluation performed in the previous section and considering the 
remedial objectives and the design basislcriteria established. the following process equipment 
options were selected for the groundwater treatment systems that primarily consist of Metals 
Removal (M), VOC Removal (V) and Polishing/Discharge/Residuals Management (PIDIR) unit 
operations. 

Chemical Oxidation with a chemical oxidant for iron and heavy metals removal (M) 

Clarification and Sedimentation (M) 

Filtration for removal of solids before air stripping process (M and R) 

Air Stripping for VOC removal (V) 

Bag filtration to protect downstream equipment (M and V and R) 

Granular Activated Carbon for air stripper effluent polishing prior to discharge (P and , 
D) 

Carbon adsorption for air stripper off-gases (D and R) - (off-site only) 

N;/802901NHS/response to comment lettedfinal documentJfinal design report 



Domgradient Treatment System Project - Final Design Report 3 1 
National Heatset Printing, Babylon, New York September 7, 2004 * 

Off-site disposal of the generated metal sludges (R) 

N;1802901 NHSlresponse to comment letterlfinal documenUfinal design report 



Do~gradient Treatment System Project - Fmal Design Report 32 
National Heatset Printing, Babylon, New York September 7, 2004 

(Isr. 
7.0 FINAL GROUNDWATER TREATMENT SYSTEM DESIGN 

The groundwater extraction rate for the on-site system was designed for a nominal flow rate of 
100 gpm and a maximum design flow rate of 120 gpm for some of the equipment, while the off- 
site system extraction rate was estimated at 500 gpm and the equipment was sized 
appropriately for that flow. These extraction rates are 150% of the calculated extraction needed 
to contain the plume. This allows for system flexibility should the system need to be updated in 
the future. The influent contaminant cdncentrations used are those presented in Section 4.3. 

In order to eliminate long transmission pipe runs, the need for additional pump stations, and the 
commingling of waters with significantly different chemicalltreatment demands, the extracted 
groundwater will be processed through two separate treatment plants. One plant will be located 
on-site to treat the on-site contaminant plume. The second system will be located off-site at the 
downgradient edge of the off-site plume to treat the off-site contaminant plume. Treated 
groundwater from the on-site system will be discharged to a town sump and the discharge from 
the off-site system is proposed to go to a recharge basin to be constructed on the Suffolk 
County Water Authority property. The locations of the on-site treatment building, recovery wells 
and discharge point are shown on Figure 4-3. Figures 4-2 and 4-4 show location of the 
treatment building, recovery wells and discharge point for the off-site system. 

Calculations that show the size of a new recharge basin required for the off-site discharge are 
presented as Appendix E, Tab 1.4 

The sections that follow describe the unit processes that will be used based on the anticipated 
influent concentrations, assumed discharge limits, the other design criteria and design basis 
established from Section 4.4, and equipment selection criteria from Section 6.1. 

7.1 Unit Processes 

An overview of the on-site and bff-site extraction and treatment system unit processes are 
I 

illustrated in the Process Flop diagrams (PFDs) Figures 7-1, 7-2 and 7-3 for the on-site 
treatment system and Figures 7-4, 7-5 and 7-6 for the off-site treatment system. The following 
groundwater treatment sy~tem unit processes are common to the on-site and off-site systems: 

t 

N;1802901 NHSlresponse to comment letterfinal doc&ent/final design report 
i 



Downgradient Treatment System Project - Final Design Report 33 
National Heatset Printing, Babylon, New York September 7, 2004 

bf 
Groundwater Extraction (2 wells for on-site treatment, and 3 wells for off-site 
treatment) 

Equalization 

Metals removal consisting of: pH adjustment, chemical oxidation, filtration 

Multi-media filtration 

Air Stripping 

Bag Filtration 

Liquid-Phase GAC adsorption 

Discharge to a town sump (on-site) and a recharge basin (off-site) 

Off-gas treatment (off-site system only) 

Sludge storage, dewatering and disposal 

The major equipment components involved in each unit operation (100 and 500 gpm) are 
summarized as follows: 

1. Electric submersible pumps, buried pipe, and pipe manifold. 

2. HDPE Equalization tank with a mixer for 100 gprn system and gravity feed to an 
'C oxidation tank. (Two Equalization Tanks for 500 gpm system) 

3. HDPE Oxidation tank with mixer with gravity overflow to the lnclined Plate Clarifier, and 
chemical metering pumps for delivery systems for caustic and potassium permanganate. 

4. lnclined Plate Clarifier (IPC), sludge pump and cone-bottom sludge storage tank with 
clarified gravity overflow to a surge tank. 

5. Polymer Feed System for coagulation and precipitation of metal hydroxides in the IPC. 

6. Pressure Filter to remove carryover solids before the air stripper. 

7. Low profile tray-type air stripper with a blower and discharge pump for 100 gprn system 
(Two strippers in parallel for 500 gprn off-site system). 

8. Bag Filter Assemblies for removal of carried over suspended solids. 

9. Discharge stack for the on-site treatment system and Granular Activated Carbon (GAC) 
Adsorbers for polishing the air stripper off-gas for the 500-gpm system. (Note: Emissions 
from the 100gpm system do not require carbon system.) 

10. Treated Water HDPE Storage Tank with backwash supply pump, backwash hold tank 
and backwash transfer pump for 100 gprn system. (Two Treated Water HDPE tanks for 
500-gpm off-site.) 

11. One discharge pump and buried piping to the town sump for the on-site treatment 
system and to the SCWA recharge basin for the off-site treatment system. 

The unit processes selected in this Final Design are low maintenance, field-proven, standard 
unit processes, for which there is significant performance data available for the capital 

N;/802901 NHSlresponse to comment letterfinal documenfffinal des~gn report 

5 ,  



Downgradient Treatment System Project - Final Design Report 34 
National Heatset Printing, Babylon, New York September 7,2004 

w - 

equipment selected. The following subsections provide a description of the equipment 
components needed for these unit processes, identify key design parameters needed, and 
present the rational for the selection of a particular type of process equipment for the on-site 
system. Appendix E, Tab 5 contains the calculations performed to select the various process 
equipment. The equipment descriptions follow the PFD drawings, Figures 7-1, 7-2 and 7-3 for 
the on-site process and Figures 7-4, 7-5, and 7-6 for the off-site system. Equipment sizes, type, 
capacities, Materials of Construction (MOC), etc, are shown on the P&IDs, Figures 7-8, 7-9,7- 
10 for the on-site system and Figures 7-1 1,7-12 and 7-1 3 for the off-site system. 

7 . .  Groundwater Extraction 
The on-site extraction system will consist of two extraction wells placed at the downgradient 
edge of the on-site plume (See Figure 4-3). These wells will each have a pumping capacity of 
50 gallons per minute (gprn). 

The off-site extraction system will consist of three extraction wells. One well will be installed 
along Benjoe Drive ( I  25 gpm), just west of the Albany Avenue Field, and two wells (1 25 gprn 
and 250 gpm) will be positioned along Albany Avenue (Figures 4-2 and 4-4). 

Optimum pipe sizes for this flow configuration of well laterals and headers were calculated and 
ly the calculations for each system are included in Appendix El Tab 6 for 100-gpm and 500-gpm 

systems. For the 100 gprn system, the laterals from individual extraction wells will be 2". For the 
500 gprn system, the laterals from the 125 gprn and 250 gprn extraction wells will be 3" and 4", 
respectively. The configuration also economizes on the trenching requirements to convey, via 
buried pipe, extracted groundwater to the treatment building that will house the process 
equipment. Extraction well details and cross sections of the extraction and discharge trenching 
are shown in Figures 7-14 and 7-15 for on-site and off-site systems. 

Each extraction well will be equipped with a submersible pump sized to provide the design well 
yield at the required total dynamic head, plus reserve capacity. Each well will be capable of 
meeting design flow rates with sufficient head to discharge to the groundwater treatment system 
without in-line boost pumps (see Appendix E, Tab 7). 

Each well will be metered with an automatic, continuous recording device that will measure to 
within + or - five percent of actual flow, as required by the necessary permits. Each well will be 
equipped with a manual flow control valve and readily accessible capped ports and drop pipes 
so that water levels may be measured under all conditions, as required. 

N;/802901 NHSIresponse to comment letterfinal document/final design reppd 



Downgradient Treatment System Project - Final Design Report 35 
National Heatset Printing, Babylon, New York September 7.2004 

hw 
7.1.2 Equalization 
The purpose of the equalization tank(s) in each system is to: (1) dampen any flow variations 
resulting from changes in groundwater extraction rates, and (2) blend the groundwater extracted 
from different wells at the site and other waste streams (building sump, off-spec treated water, 
etc.) such that the concentration of contaminants is uniform to the subsequent unit processes, 
and (3) begin the pH adjustment and oxidation reactions by introducing chemicals to this tank. 

The equalization tank will allow for a minimum of 30 minutes of residence time for attenuation 
and reaction. The equalization tanks for the on-site and off-site systems were designed with a 
1 .I safety margin. The residence time calculations are found in Appendix E, Tab 4. 

A tank agitator has been added to each tank to promote mixing of well water with the chemical 
additions. By adding the third function and the tank agitator, the reaction (oxidation) tank has 
been downsized. The equalization tank will be sealed and vented to minimize the emissions of 
VOCs into the treatment compound. 

A second equalization tank for the off-site treatment system is needed to lower the overall 
hydraulic profile, and hence, the overall height of the off-site pre-engineered metal building. 

'.rul 7.1.3 Metals Removal 